

## TEST REPORT

No. : SUZMR230500177101

Date : May 23, 2023

Page: 1 of 4

CUSTOMER NAME: SUZHOU JENTON PACKAGING PRODUCTS CO.,LTD  
ADDRESS: No 128 Yanbang road, Jiangling street, Suzhou city

Sample Name : PE Plastic Bag  
Product specification : 直径 355mm, 厚度 0.053mm  
Manufacturer : SUZHOU JENTON PACKAGING PRODUCTS CO.,LTD

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

\*\*\*\*\*

SGS Ref. No. : SUZIN2305001373PL01  
Date of Receipt : May 10, 2023  
Testing Start Date : May 10, 2023  
Testing End Date : May 23, 2023  
Test result(s) : For further details, please refer to the following page(s)  
(Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for  
SGS-CSTC Standards Technical  
Services Co., Ltd. Suzhou Branch

*Coral Xie*

Coral.Xie  
Authorized signatory



## TEST REPORT

No. : SUZMR230500177101

Date : May 23, 2023

Page: 2 of 4

### Summary of Results:

No.	Test Item	Test Method	Result	Conclusion
1	Impact Resistance by the Free-Falling Dart Method	ASTM D1709-2022 Method A	See Result	/

Note: Pass : Meet the requirements;  
Fail : Does not meet the requirements;  
/ : Not Apply to the judgment.

### Original Sample Photo:



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-CSI (Shanghai) Technical Services Co., Ltd. Building 12, Xinxing Industry Park, No.78 Xinglin Street, SIP, Suzhou, Jiangsu, China 215021 t (86-512) 62988200 f (86-512) 62988212 www.sgs.com.cn  
 中国·江苏·苏州工业园区杏林街78号新兴产业工业坊12号厂房 邮编: 215021 t (86-512) 62988200 f (86-512) 62988212 sgs.china@sgs.com

## TEST REPORT

No. : SUZMR230500177101

Date : May 23, 2023

Page: 3 of 4

Test Item: Impact Resistance by the Free-Falling Dart Method

Sample Description: Film

Test Method: ASTM D1709-22 Method A

Test Condition:

Specimen thickness: 0.053 mm

Lab Environmental Condition: (23±2)°C, (50±5)%RH

Test Result:

Test Item	Test Result
Impact damage quality	654 g

Note: Test specimens were cut from the sample.

Sample Photo:



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-CS18 Suzhou Branch  
 Building 12, Xinxing Industry Park, No.78 Xinglin Street, SIP, Suzhou, Jiangsu, China 215021 t (86-512) 62988200 f (86-512) 62988212 www.sgs.com.cn  
 中国·江苏·苏州工业园区杏林街78号新兴产业工业坊12号厂房 邮编: 215021 t (86-512) 62988200 f (86-512) 62988212 sgs.china@sgs.com

# TEST REPORT

No. : SUZMR230500177101

Date : May 23, 2023

Page: 4 of 4

## Equipment Information:

Equipment	Model	Equipment No.	Calibration date	Next Calibration date
Falling dart impact tester	TG-3312-3	SUZMR-160	2022-12-15	2023-12-14

## Appendix information:

In the territory of the People's Republic of China, the test report without CMA logo expresses the test report shall only be used for client scientific research, teaching, internal quality control, product research and development, etc., and just for client internal reference.

\*\*\*\*\* End of report\*\*\*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

SGS-CSI Technology Services Co., Ltd. Building 12, Xinxing Industry Park, No.78 Xinglin Street, SIP, Suzhou, Jiangsu, China 215021 t (86-512) 62988200 f (86-512) 62988212 www.sgs.com.cn  
 Suzhou Branch Material and Chemistry Laboratory. 中国·江苏·苏州工业园区杏林街78号新兴产业工业坊12号厂房 邮编: 215021 t (86-512) 62988200 f (86-512) 62988212 sgs.china@sgs.com